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Contraindications


Statins: active liver disease, ETOH abuse, pregnancy and lactation


Niacin: active gout or PUD, active liver disease, pregnancy & lactation


Gemfibrozil: active liver disease, gallbladder disease, pregnancy & lactation


Colestipol: severe constipation, pregnancy and lactation











Interventional Strategies





Smoking Cessation


Alcohol Moderation


Stress Management


Blood Pressure Control


Blood Sugar Control


Increased Physical Activity


Weight Management
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Consider Gemfibrozil


or Niaspan








Maximize Dosage; Consider the addition of other medications if Dyslipidemia not corrected with one agent alone:





Non-HDL > 130	consider Gemfibrozil or Niaspan


TG   > 400	consider Gemfibrozil or Niaspan or high dose Simvastatin


LDL > 100	consider Simvastatin or Colestipol





Simvastatin





For Elevated Triglycerides


Maximize glucose control


D/C ETOH


↓ Dietary fats, esp. if TG > 1000 


(Increased risk of pancreatitis)


R/O hypothyroidism


Consider omega-3-fatty-acids (fish oil)


For Isolated Low HDL


Optimal HDL > 40 men, > 50 women


Emphasize MNT and physical activity


May consider Niaspan and/or Gemfibrozil 





Targets Met





TG > 400 or 


LDL <100 & Non-HDL >130





TG < 400


LDL > 100








Medications


Consider if LDL > 100 


or TG > 200


Always combine with physical activity and medical nutrition therapy!





Periodic Fasting Lipid Panel, AST/ALT monitoring


Check CK if complaints of muscle pain





Medication	      LDL        HDL        TG        Start Dose     Max Dose





Simvastatin	      -20-50%    +5-10%    -15-30%   20mg HS	  80mg HS





Gemfibrozil	      -0-20	        +10-25     -20-35      900-1200mg/d	  900-1200mg/d





Niaspan		      -5-20	        +10-30     -10-35      500mg HS	  2-3g HS





Colestipol	 	      -15-30        +3-5         +0-10       2g QD or BID	  16g/d





Welchol (Colesevelam) -15-20	        +3	        +0-5         3 tabs BID or 6 tabs QD





Lab Monitoring


AST/ALT


Simvastatin 	              Baseline, 6 mos then yearly 


Simvastatin 80mg  	Baseline, 3 mos, 6 mos then yearly 


Niacin			Baseline, Q 3 mos for 1 year then Q 6 mos


Gemfibrozil		Baseline, Q 3 mos for 1 year then Q 6 mos


Discontinue or restart at lower dosage if AST/ALT > 3 times ULN





Other Lab Tests – Check CK if muscle pain





Niacin	Follow glucose closely; Check uric acid levels at baseline and when dose is stable; may check in patients suspected of gout.





Combination Therapy


Fibrates (Gemfibrozil) & Statin: begin with low doses of Simvastatin (5-20mg); obtain baseline CK and recheck if complaints of muscle symptoms.


Other Combinations: Obtain baseline AST, ALT, and CK. Follow strictest monitoring guidelines.











Targets


LDL < 100


Non-HDL < 130


Trig < 200


Total < 200





All People With Diabetes > Age 30


ASA 81 mg qd if no hx CVD


ASA 325 mg qd if hx CVD/ peripheral vascular dz
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Diet, Physical Activity, Smoking Cessation





Non-HDL = Total Cholesterol - HDL
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